



3M FALL PROTECTION
3833 SALA WAY
RED WING, MN 55066

Declaration of Conformity

In accordance with ANSI/ASSP Z359.7-2019

Declaration Number: 1244448	Revision: A
Manufacturer name and address: 3M FALL PROTECTION 3833 SALA WAY RED WING, MN 55066	
Product Information: ENERGY ABSORBING LANYARD	
Model #: 1244448	

Manufacturer declares that the product listed above is in conformity with the requirements of the following standard(s):

Standard(s) to which product was tested and for which conformity is claimed, designation and year.

ANSI Z359.13
2013

ISO 17025-accredited test laboratory address and contact information:

3M FALL PROTECTION
3833 SALA WAY
RED WING, MN 55066

ISO Accrediting Agency: ANAB, certificate number L2209

Test report(s) reference: 29479, 29478, 29480,40613,40609,40612,40611,40610,29481, 29482, 29483,
29484, 29485, 29486

Authorized Signature:

Name (printed): James P. Gardner Jr., Ph.D

Title (printec): Global Laboratory Manager

Date: 10/14/2019